
 

MIDDLE POMERANIAN SCIENTIFIC SOCIETY OF THE ENVIRONMENT PROTECTION 

Rocznik Ochrona Środowiska 

Volume 21. Year 2019 ISSN 1506-218X 1445-1460

Characteristics of Sludge Node Operation at Wastewater 
Treatment Plant in Żory 

 
Dariusz Zdebik1*, Piotr Zawadzki1, Michał Pieczonka2 

1Central Mining Institute, Katowice, Poland 
2Żory Water Supply and Sewage Company, Poland 

*corresponding author’s e-mail: dzdebik@gig.eu 

1. Introduction 

Proper operation of a wastewater treatment plant (WWTP) consists in 
achieving an appropriate level of the wastewater treatment and carrying out the 
technological process in accordance with the adopted technology. Therefore, it 
requires adapting the conducted wastewater treatment processes to the changing 
functional characteristics of the treatment plant elements, including inhomogene-
ous volume flow and the wastewater composition. Disruptions and disabilities in 
the operation of the wastewater treatment plant cause, that the increased amounts 
of pollutants are introduced into aquatic ecosystems. The by-product of the 
processes taking place at the wastewater treatment plant is, among others, the 
sewage sludge (Dymaczewski et al. 1997). According to the Polish regulations 
(Dz. U. 2019 item 701), the municipal sewage sludge is defined as the “coming 
from the wastewater treatment plants sludge from the anaerobic digesters and 
other installations used for the treatment of the municipal wastewater, and other 
wastewater with a composition similar to the composition of the municipal 
wastewater”. In turn, indirectly, as a result of running processes of the sludge 
treatment, there are produced leachates from the sludge dewatering processes. 
The leachates are characterized by varying in time load of pollutants, especially 
nitrogen and phosphorus compounds. The issue of leachates is a key problem in 
terms of returning into the technological line the additional load of nitrogen, 
phosphorus and organic carbon. In addition, they are a factor with a potentially 
very large negative impact on the effects of nitrogen removal in the main treat-
ment line (Gajewska & Pempkowiak-Obarska 2008). In connection with the 
above, in the work an analysis was prepared of the functioning of the sewage 
sludge part of the wastewater treatment plant in Żory, in the years 2015-2017. 



1446 Dariusz Zdebik, Piotr Zawadzki, Michał Pieczonka 
 

2. Objective of the work 

The subject of the study was the analysis of data regarding the 
functioning of the sewage sludge part of the wastewater treatment plant in Żory. 
The study included analysis of the functioning of the sewage sludge part of the 
Żory wastewater treatment plant in the period from 2015 to 2017. The assessment 
of work of this part of the wastewater treatment plant was based on results of the 
physical and chemical parameters of sludges and leachates after the dewatering 
process. 

3. General characteristics of the object 

The wastewater treatment plant in Żory is located in the Silesian Voivod-
ship, on the left bank of the River Ruda, at 43 + 450 km of its course. In terms of 
technology, the treatment plant is divided into two parts: wastewater and sewage 
sludge. The wastewater is treated using the mechanical and biological methods 
along with anaerobic treatment of the sludge. The wastewater treatment is carried 
out using the low-load sludge technology based on the classical, 3-stage 
Bardenpho system, referred to as the A2/O system (Figure 1). According to the 
assumptions of the process, the wastewater along with the activated sludge flows 
sequentially through a chamber or a separate anaerobic (non-oxygen), anoxic (hy-
poxic) and aerobic (oxygen) zone (Heidrich & Witkowski 2005). In the three-
phase type A2/O system, both organic phosphorus and total nitrogen are removed 
from the wastewater. 

The excessive sludge from the secondary settling tanks after compaction 
on a belt compactor is directed to anaerobic digesters, where it is fermented to-
gether with the raw sludge from the primary settling tank in the process of meso-
philic fermentation at 38°C. The hydraulic retention time (HRT) amounts to 20-
21 days. The chambers are heated by spiral heat exchangers through recirculation 
of the sludge contained in them. Mixing in the anaerobic digesters is carried out 
by means of mechanical agitators, and the mixing process is additionally sup-
ported by the pump system for recirculation. The sludge from the anaerobic di-
gester (AD) is discharged using the overflow pipeline to a two-chamber retention 
basin of the digested sludge, equipped with agitators. The next stage of processing 
the sludge is its dewatering on the belt press. The dewatered sludge is stored un-
der a roofed place of temporary sludge collection and then directed for further 
management. 

The functioning anaerobic digesters are equipped with installations for 
collecting biogas, which after the desulphurisation and drainage process is used 
for the production of electricity and heat in cogeneration units. The biogas pro-
duced in the fermentation process is collected in the shell gas tank, and its excess 
is burned in a torch. 



Characteristics of Sludge Node Operation at Wastewater… 1447
 

The projected average daily capacity of the treatment plant amounts to 
Qd,avg. = 9 596.0 m3/d, while the maximum daily capacity is Qd,max = 19 200.0 m3/d. 
The equivalent number of inhabitants was defined at the level 69 791 PE. 

 

 
Fig. 1. Block diagram of the wastewater treatment plant in Żory. Source (Own materials 
of PWiK Żory 2018; Zdebik et al. 2018) 
Meaning of symbols: HUB – sand separator with screen, MPS – main pump station, 
PSS – pump station for the recirculated sludge, GC – grit chamber, PST – primary 
settling tank, DPAO – dephosphatation chamber, BLS – blower station, BR – biological 
reactor, SST – secondary settling tank, SPSr – raw sludge pump station,  
SPSe – excessive sludge pumping station, AD – anaerobic digester, DST – digested 
sludge tank, SDS – sludge digestion station, RP – roofed place, SWT – supernatant 
storage tank 

 
Average daily inflow of raw wastewater to the treatment plant in the years 

2015-2017 amounted ca. 8 177.0 m3/d. The data regarding the quantity and qual-
ity of wastewater flowing into the wastewater treatment plant in the years 2015-
2017 are presented in Table 1. It was found that the hydraulic load and pollutants 



1448 Dariusz Zdebik, Piotr Zawadzki, Michał Pieczonka 
 

loads in the wastewater inflow conditions, in the rainless periods, did not exceed 
the assumed design parameters Analysing the annual distribution of the BOD5 
load, which amounted to 2 444 kg/d, it was lower by 1 743.0 kg /d than the design 
parameters. The total phosphorus load was lower than the assumed design param-
eters, while in the case of total nitrogen, the assumed load of these pollutants was 
exceeded. With reference to the design values, the total nitrogen load was higher 
by 114.3 kg/d. A observable increase in the nitrogen load in raw wastewater may 
be caused by an increased amount of inflowing wastewater in a certain month. 
Another of the reasons could be the low temperature of the raw wastewater 
(Brzezińska 2011). For example in 2016 it was 8.7C. 

 
Table 1. Comparison of design and actual parameters of the wastewater flowing into the 
WWTP in the years 2015-2017. Own study based on (Own materials of PWiK Żory 2018) 

Parameter Design parameters Actual parameters 

PE* 69 791 44 283 
Qd,avg., m3/d 9 596.0 8 177.0 
BOD5, kg/d 4 187.0 2 444.0 
COD, kg/d 8 375.0 5 825.5 
TSS, kg/d 4 536.0 3 266.3 
TN, kg/d 768.0 882.3 
TP, kg/d 126.0 119.0 

*Population Equivalent 

4. Analysis of functioning of the sewage sludge part 

Table 2 shows the characteristics of the sludge produced in the various 
stages of its processing. The properties of sludge generated in the wastewater 
treatment process at WWTP Żory are typical for municipal wastewater treatment 
plants (Bień 2007) and for this characteristics of sewage sludges and wastewaters 
the wastewater treatment plant has been designed. The physico-chemical proper-
ties of the sediments were similar to the designed values. However, due to in-
creasing amount of sewage sludges, their value exceeded the designed values 
which resulted in partial overloading of sewage sludges equipment. The raw 
sludge from the primary settling tanks was characterized by hydration of 96.27% 
and the volatile solids of 2.83%. The thickened waste sludge had lower hydration 
(at the level of about 94%). The volatile solids amounted to about 4.5%. The 
lowest content of the volatile solids was characteristic for the digested sludge 
(1.68%). The last stage of the sewage sludge treatment is the dewatering process. 



Characteristics of Sludge Node Operation at Wastewater… 1449
 

Thanks to this process, the sludge obtained the dry matter content of around 
20.4% in the analysed period. 

 
Table 2. Characteristics of the specific types of sludge according to design 
and operational data from 2015-2017. Based on (Own materials of PWiK Żory 2018) 

Sludge 
Raw Thickened Digested Dewatered 

Daily sludge volume, m3/d (operational data / design data) 
64.08 / 
67.00 

49.01 / 53.00 113.09 / 110.00 11.98 / 10.00 

Moisture content, % 
96.27 / 
97.50 

94.12 / 95.00 97.34 / 97.50 79.58 / 78.00 

Dry matter content, % 
3.70 / 2.50 5.88 / 5.00 2.66 / 2.50 20.42 / 22.00 

Organic matter content, % 
2.83 / n.d.* 4.48 / n.d. 1.68 / n.d. 14.09 / n.d. 

n.d. – no data 
 
The data regarding the average daily balance of sludge was used to assess 

the load of process equipment in the sewage sludge line. The analysis of the data 
presented in Table 3, i.e. the differences between the designed and the current 
state, indicates changes in regime of the equipment operation in the sewage 
sludge part of the treatment plant. 

In the technological line of the sludge processing it was omitted the hy-
drolyser, which was out of service by the end of 2017. In the analysed period 
(2015-2017), two instead of three secondary settling tanks were used. The time 
of the wastewater retention in the secondary settling tanks, calculated on the base 
of the average daily volume of the wastewater (Qd,avg. = 8 177.0 m3/d), including 
their capacity, increased from the designed value of 7.8 h to 9.14 h. The excessive 
sludge thickener, with the assumed 24-hour excessive sludge amount of 
270.4 m3/d, works approx. 5.4 h/day, i.e. longer than assumed in the project 
(4.9 h/day). For an average HRT, calculated on the base of the average daily 
amount of the excessive thickened sludge (48.0 m3/d) and raw sludge (64.1 m3/d), 
reaching the WKF, the hydraulic retention time is on average 21 days, i.e. 5 days 
shorter than in the design assumptions for the WKF chambers. 



1450 Dariusz Zdebik, Piotr Zawadzki, Michał Pieczonka 
 

Table 3. Comparison of the designed capacity with the actual cycle of work  
of the sludge processing equipment. Based on (Own materials of PWiK Żory 2018) 

Device Parameter Unit 
Design 

parameter 
HRT 

Value 
Hydrolyzer Capacity m3 196 - 

Primary settling tank 

Capacity m3 2x400 
Mean 

retention 
time 

h 1.3 1.2 

Secondary 
sedimentation tank 

Capacity m3 3x1556 2x1556 
Mean 

retention 
time 

h 7.8 9.14 

Diameter m 3x25 

Thickener 
Output m3/h 50 

Mean work 
time 

h/d 4.9 5.4 

Mixed sludge 
storage tank 

Capacity m3 14.5 
Fill time h b.d. 7.3 

Anaerobic digester 

Capacity m3 2x1200 

HRT d 

26.6 
(summer) 

25.4 
(winter) 

21.0 (avg.) 

Post-fermentation 
storage tank 

Capacity m3 300 
Sludge 

retention 
time 

d 6.4-7.8 2.6 

Filter press 
Output m3/h 5-10 

Mean work 
time 

h/d 4.1 11.9 

Supernatant water 
storage tank 

Capacity m3 1100 

Retention 
time 

d 
6.3 (winter) 

7.7 
(summer) 

16.4 (avg.) 

 



Characteristics of Sludge Node Operation at Wastewater… 1451
 

Due to the fact that the amount of mixture of the sludge directed to fer-
mentation has increased, in the future it should be considered possibility of ex-
panding the system with an additional WKF chamber, or a system of thermal 
sludge hydrolysis. The possible retention time in the digested sludge tank, calcu-
lated taking into account the current data on the amount of the digested sludge, is 
shorter than the assumed time (6.4-7.8 d) and amounts to 2.6 d. Near three-fold 
increase in the average working time of the belt press was found (from 4.1 h/d to 
11.9 h/d). This value was determined on the base of the average daily amount of 
the digested sludge and the maximum capacity of the equipment (10 m3/h). In 
turn, the possibility of retaining leachates in the tank of the supernatants is greater 
than the designed one (about 7 d) and amounts to 16.4 d. The increase in the 
amount of wastewater flowing into the treatment plant and the related increase in 
the amount of generated sludge have an impact on the presented discrepancies 
between the designed and the actual state. The belt press and the digested sludge 
tank are particularly loaded in the system. The constantly increasing amount of 
sludge generated in the wastewater treatment plant may cause overloading of the 
technological system of sludge processing and, as a consequence, deterioration 
of the digested and dewatered sludge parameters. 

5. The effect of pollutant loads in the leachates on the efficiency 
of work in the main technological line 

The source of pollutants supplied to the main technological line, in addition 
to these coming from the municipal wastewater flowing into the WWTP, make the 
leachates generated after dewatering of the sludges, coming from the fermentation 
process. The leachates from dewatering of the sludge are a key problem in the as-
pect of returning to the production process of an additional nitrogen load, also phos-
phorus and organic compounds. The issue of pollutant load in the leachates is a 
factor with a potentially very large negative effect on the results of TN (Total Ni-
trogen) removal in the main treatment line. On the basis of data regarding the qual-
itative composition of the raw wastewater, initially treated and the leachates, it was 
determined their potential impact on the efficiency of pollutant decomposition in 
the biological reactors (Table 4). In the WWTP Żory the amount of arising leacha-
tes is not measured, therefore for further analysis it was adopted the target value 
specified in the construction and executive design of 2006, made by the Consulting 
Inżynieria Technologia, which is presented in Table 5. 

The digested sludge produced in the WWTP Żory is dewatered by the 
filter belt press. During dewatering of sludges, the formed leachates are dis-
charged by gravitation into the supernatant storage tank. For this need it was 
adapted the object previously functioning as the Imhoff settler. To the supernatant 
storage tank there are also directed waters from the emergency overflow of the 



1452 Dariusz Zdebik, Piotr Zawadzki, Michał Pieczonka 
 

digested sludge tanks, leachates from the temporary sludge repository and the 
rinsing water. From the leachate storage tank the leachates are discharged through 
a gate valve with electric drive, enabling regulation of the runoff to the inflow 
into the wastewater treatment plant. 

 
Table 4. Quality assessment of the raw wastewaters, wastewaters after the primary 
settling tank and leachates coming from the filter presses in the years 2015-2017.  
On the base of (Own materials of PWiK Żory 2018) 

Parameter Unit 

R
aw

 w
as

te
w

at
er

 

W
as

te
w

at
er

 a
ft

er
  

pr
im

ar
y 

se
tt

li
ng

 
ta

nk
 

L
ea

ch
at

es
 f

ro
m

 
fi

lt
er

 p
re

ss
 

T
re

at
ed

 
w

as
te

w
at

er
 

TN 

mg/dm3 

107.9 
 = 21,78 

75.9 
 = 18,42 

664.8 
 = 221,73 

14.7 
 = 3,36 

NNH4 
82.5 

 = 23,40 
61.7 

 = 15,06 
592.6 

 = 215,01 
1.3 

 = 4,20 

TP 
14.6 

 = 6,17 
8.2 

 = 3,35 
197.7 

 = 105,39 
0.2 

 = 0,65 